
Model No.M1902 82MM PLANER



Model No.M1902 82MM PLANER

Item 
No. Parts No. Description

Interc
hang
eabilit
y

Q'ty New/
Old Note1 Note2

001 265147-9 Pan head screw M4X22 1

002 451329-1 Nozzle 1

003 809N37-6 Scale label 1

004 271429-9 Knob 44 1

005 267278-0 Flat washer 10 1

006A 143761-0 Main frame complete 1 *

C10 643509-5 Brush holder 6X9 2 *

006-1
A

140A24-1 Main frame complete S 1

C10 643509-5 Brush holder 6X9 2 *

C11 643858-0 Brush holder 6X9 < 2

006-1
B

140A25-9 Main frame complete 1

C11 643858-0 Brush holder 6X9 2

007 852K30-1 Name plate M1902 1

008A 695454-0 Power supply cord 1.0-2-2.0 1 *

008-1
A

665852-2 Power supply cord 1.0-2-2.0 O 1

008-1
B

665852-2 Power supply cord 1.0-2-2.0 1

009 682516-3 Cord guard 9.3-85 1

010 645190-8 Noise suppressor 1

011 687124-5 Strain relief 1

012A 266841-6 Binding head tapping screw 4X1
8

2 *

012-1
A

266326-2 Binding head tapping screw 4X1
8

O 2

012-1
B

266326-2 Binding head tapping screw 4X1
8

2

013 654532-5 Terminal block 1P 1

014A 650246-4 Switch TN14-3-C01-1 1 *

014-1
A

650786-2 Switch TN14-2-B01-1 X 1

014-1
B

650786-2 Switch TN14-2-B01-1 1

015A 456704-6 Handle cover 1

015B 456705-4 Handle cover 1

016A 266841-6 Binding head tapping screw 4X1
8

4 *

016-1
A

266326-2 Binding head tapping screw 4X1
8

O 4

016-1
B

266326-2 Binding head tapping screw 4X1
8

4

017A 210141-6 Ball bearing 6000DDW 1 *

017-1
A

210332-9 Ball bearing 6000DDW O 1

017-1
B

210332-9 Ball bearing 6000DDW 1

018 240068-6 Fan 52 1

019 513479-1 Armature assembly 240V 1

019 INC. 17,18,20,21

020 681672-6 Insulation washer 1



021 211382-7 Ball bearing 607ZZ 1

022A 599066-0 Field assembly 240V 1 *

C10 654450-7 Ring terminal 2 *

C20 654501-6 Non-insulated splice P-1.25 2 *

C21 654485-8 Non-insulated splice > 2 *

022-1
A

599103-0 Field assembly 240V S 1

C10 654450-7 Ring terminal 2

C21 654485-8 Non-insulated splice > 2

022-1
B

599103-0 Field assembly 240V 1

C10 654450-7 Ring terminal 2

C21 654485-8 Non-insulated splice 2

023 456707-0 Assist fan guide 1

024 266334-3 Binding head tapping screw 4X6
0

2

027A 191940-4 Carbon brush set CB-411 1 *

027-1
A

195010-1 Carbon brush set CB-411 O 1

027-1
B

195010-1 Carbon brush set CB-411 1

028 643987-9 Holder cap 5-8 2

029 265757-2 Thumb screw M5X10 1

030 233395-8 Compression spring 18 1

031 421858-8 Rubber packing 1

032 319418-7 Front base 1

033A 266841-6 Binding head tapping screw 4X1
8

4 *

033-1
A

266326-2 Binding head tapping screw 4X1
8

O 4

033-1
B

266326-2 Binding head tapping screw 4X1
8

4

034A 318499-8 Base 1 *

034-1
A

319582-4 Base O 1

034-1
B

319582-4 Base 1

035 210046-0 Ball bearing 608ZZ 1

036 161458-9 Drum 1

037 251482-1 Hex. socket hex. head bolt M6X1
7

6

038 347024-8 Drum plate 2

039 265132-2 Pan head screw M4X5 4

040 345644-2 Adjust plate 2

043A 210141-6 Ball bearing 6000DDW 1 *

043-1
A

210332-9 Ball bearing 6000DDW O 1

043-1
B

210332-9 Ball bearing 6000DDW 1

044 143763-6 Bracket complete 1

C10 263002-9 Rubber pin 4 2

045 222163-4 V-pulley 4-20L 1

046A 266841-6 Binding head tapping screw 4X1
8

6 *

046-1
A

266326-2 Binding head tapping screw 4X1
8

O 6



046-1
B

266326-2 Binding head tapping screw 4X1
8

6

047 456963-2 Belt cover 1

048 265101-3 Pan head screw M4X25 2

050 225092-0 Poly V-belt 4-241 1

051 222164-2 V-pulley 4-37 1

052 343433-9 Set plate 2

053 231698-4 Torsion spring 7 1

054A 451392-4 Foot 1 *

054-1
A

413L64-1 Foot < 1

054-1
B

413L64-1 Foot 1

A01 165581-2 Guide rule 1

A02 456751-7 Blade gauge 1

A03 783217-7 Hex. wrench 5 1

Please state Parts No. when your order. Print Date 24. 10. 2025


